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MACHINE BODY

REF. NO.Z{4-#m5F NAME OF PARTS iiH Amt reqli:f i
C0-01 MACHINE HEAD A ) 1
CO0-C2 MACHINE REST BOARD () 1
C0-5-1 LOWER WHEEL S 4t 1
C0-06 LOWER WHEEL CONNECTION - ;ﬁﬂ;’m‘n 1
C0-07 ONE WAY TRIANGULAR AXLE \‘-P‘ [ = [ S 2
C0-08 ONE WAY STILL SPRING Hijgos 6
C0-09 ONE WAY STILL BALL PHalivi ok 5
CO0-11 ONE WAY PUSHING PLATE 1 /%in 1
CO-11-1 PIN 3
C0-12-1 FEED DOG PUSHING PLATE LINK 72 ks
CO0-12A SCREW & ii2z] 1
C0-B17-1 PULLER COVER a(h 3
C0-A17-3 PULLER TOP COVER #iii &5 7
C0-17-3 PACKING iz 1
C0-18 PLASTIC COVER B ]
C0-X28-1 SCREW 11/64x40 12%] >
C0-X31 SCREW 9/64x40 L8 I%%] 3
CO-X67 SCREW 3/32x56 124[ 3
CO0-X67-2 SCREW 3/32x56 L6 12%] 3
CO-X77 SCREW 11/64x40 L9 125] >
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UPPER SHAFT MACHANISM

REF. NO. {5k

NAME OF PARTS &1

Amt reqiisf it

C1-01 PULL BAR ENDING SCREW {5 & #2 5] 1
C1-02 VERTICAL PULL BAR {3 {1 7
C1-03 PULL BAR BEARING tbfififj7& 2
C1-04 VERTICAL PULL BAR FIXING SCREW 7 ligs] 1
C1-04-1 WASHER %/ 1
C1-Y2 PULL BAR SCREW NUT |- @5} 1
C1-Cé UPPER SHAFT [ -1 1
C1-07 BALL BEARING 6202 fifjik _ 1
C1-08 BEARING SUPPORT i 34 1
C1-09 OIL STOPPER ¥

C1-10 BEARING CASE ASSEMBLY i 1
C1-11 BEARING 6302 7k 1
C1-12 OIL TANK [ 2 1
C1-13 OILGAUGE WINDOW jifi 5 1
C1-14 PACKING il 7
C1-15 OIL GAUGE FLANGE Filizes ]
C1-16 OIL TANK PACKING - jilifii #4fal 1
c117 PACKING /B % 7
C1-18 UPPER WHEEL ECCENTRIC WHEEL J /0"l 1
C1-18-1 ECCENTRIC WHEEL WASHER |5

C1-18-2 BEARING JRHE IR

C1-18-3 SCREW 9764 X 40 FZ§] 2
C1-19 UPPER WHEEL MOVING PULL BAR " {5 3 I 1
C1-21 PULL BAR SCREW NUT & & #25] 7
C1-22 FIXING PULL BAR SCREW WASHER |- 711 %+ 2
C1-22A WASHER %4 (i) 3
C1-23 PULL BARSCREW NUT J2RF 2
C1-24 THICKNESS ADJUSTING PULL BAR @ FIfE 2
C1-25 PULL BAR FIXING PULL BAR 5] 2
C1-26 UPPER WHEEL CONNECTION {9l 1
C1-27 MOVABLE LEFT-RIGHT CHOCK RING [/ [ 1
C1-29 CONNECTION COPPER TUBE Bii£{i 2
C1-30 VERTICAL PULL BAR ®Bpi 2 5eifis] 1
C1-31 WASHER #1a 7
C1-102 BEARING FIXING SCREW S 4 IgFE 1
C1-102-1 BEARING FIXING BUSHING %Mt £5 1
C1-X3 SCREW 15/64 X 28 25] 7
C1-X4 SCREW 15/64 X 28 %[ 7
C1-X5 SCREW 9/64 X 40 §24] 7
C1-X6 CAP SCREW 8 % 145] 7
C1-X7 SCREW 1/4X28 #24] 2
C1-X38-1 SCREW 11/64 x40 5] 5
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NEEDLE BAR MECHANISM-FEED MECHANISM

REF. NO.# {415 NAME OF PARTS 14 Amt reqli:f i
C2-01 NEEDLE BAR CRANK [/ 4 1
C2-02 NEEDLE BAR CRANK BOD |i/ ks ;
C2-03 NEEDLE BAR BRACKET 21FE/%

C2-04 WICK I

C2-05 OIL LEAK PROOF CAP [hHil& 1
C2-C6 WICK ilis 7
C2-07 NEEDLE BAR GUIDE SLIDE BLOCK 7150451 g
C2-08 NEEDLE BAR GUIDE 0] 1
C2-09 NEEDLE BAR 217

C2-10 NEEDLE BAR BUSHING (U) 2= L) 7
C2-11 NEEDLE BAR BUSHING (D)2 FE£ il ) z
C2e12 THREAD TAKE-UP CRANK 775 7
C2-14 OIL CAP EE% 1
C2-C15 NEEDLE %+ >
C2-16 FEED DOG ECCENTRIC AXLE Zif in

C2-17 WASHER %05 1
C2-18 ECCENTRIC WHEEL SLEEVE 31130 :
C2-C19 ECCENTRIC WHEEL WITH SCREW [ [/ 7
C2-20 ECCENTRIC WHEEL SLEEVE Gi715L ;
C2-C21-1__|FEED BAR SLIDE BLOCK ASSEMBLY 3215 ()il

C2-22 PACKING e s

C2:03 FEED LIFTING FORK il

C2-24 FEED BAR SLIDE BLOCK ASSEMBLY 1 J; 1L 1
C2-C25 FEED BAR ECCENTRIC SHAFT {w il 7
C2-26 FEED DOG ECCENTRIC SET [i- ik 2
C2-X7 SCREW1/440 124] 4
C2-X8 SCREW11/64x40 L12 1327 5
C2-X9 SCREW 15/64x28 %] 2
C2-X10 SCREW 15/64x28 12%] 7
C2-X14 FEED ECCENTRIC ADJUSTING SCREW 5 7024] 7
C2-X31-1 SCREW 9/64>x40 13.%] 7
C2-X49 SCREW 9/64x40 L5 124] ]
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PULLY MECHANISM

REF. NO.# {415 NAME OF PARTS il Amt reqli:f i
C3-01 PULLEY 1% 1
C3-02 TIMING BELT WHEEL ASSEMBLY (SUPPER) [/ 'fﬁm.u) z
C3-03 TIMING BELT WHEEL ASSEMBLY (LOWER) [ 1 s il [)

C3-C4 TIMING BELT Gpbia) e

C3-C5 BELT COVER 5/ 1
C3-06 BELT COVER PLATE T 1
C3-07 PACKING [7il% 1
C3-08 PULLEY COVER BASE F T [A2hL E
C3-09 PULLEY COVER G5t &

C3-10 WASHER =& 5
C3-20 SPRING COIL OFigE 3
C3-X01 SCREW1/4x28 [Z 3
C3-X07 SCREW1/4x28 23] 5
X3-X09 SCREW1/4x28 [Z5] >
C3-X18 SCREW 15/64x28 122] 5
C3-X22 SCREW 7/16x14 124] 7l
C3-X79 SCREW 3/16x32 L8 12%] 5
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PRESSER BAR MECHANISM

REF. NO.# {415 NAME OF PARTS il Amt reqli:f i
C4-C1 PRESSR BAR )it 1
C4-02 FACE PLATE UPPER HINGE ASSEMBLY [ERIZES z
C4-03 STEEL BALL 3iEr
C4-04 PRESSER BAR BUSHING (UPPER) FLRFEalE( L)

C4-05 PRESSER BAR BUSHING (LOWER) HFIFHIZE(E) 1
C4-06 FACE PLATE (LOWER) miZ&1=( ) 7
C4-07 PACKING [ilEE e 1
C4-08 PRESSER BAR CLAMP ASSEMBLY Bl E
C4-09 PRESSER BAR CLAMP SPRING g

C4-10 PRESSER BAR CLAMP SPRING PIN (e z
C4-11 PRESSER BAR CLAMP SPRING ASSEMBLY [ B JJgi 1
C4-12 GUIDE WASHER _E[3h 7
C4-13 WING NUT [EFRTIZR) E
C4-14 PRESSER BAR LIFTER FARIENIZ]

C4-15 KNEE LIFTER LEVER L i1

C4-16 KNEE LIFTER SPRING Pt RlEinee -
C4-17 PRESSER FOOT LIFTER CHAIN ASSEMBLY {WahtafE 1
C4-B18 FACE PLATE (UPPER) i ' & 1
C4-19 STOPPER SPRING PLATE (L) 3§ -Z](3L) z
C4-20 STOPPER SPRING PLATE (S) 52 -2J(P4)

C4-24 OIP CAP_jiiZ=

C4-X8 SCREW11/64x40 24T

C4-X9 SCREW 15/64x28 12T 1
C4-X25 PRESSER ADJUSTING SCREW % Fii%] 2
C4-X26 STUD SCREW 15/64x28 124] -
C4-X27 STUD SCREW 5/16x28 24T

C4-X31 SCREW 9/64x40 L10 28] 7
C4-X44 SCREW 9/64x40 1ZZ] i
C4-X60 SCREW 9/64x40 124] 7
C4-X95 SCREW 9/64x40 5] E
C4-Y02 NUT 3/16x32 E) 1
C4-D2-27 RUBBER PLUR /2EZ 1
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LOOPER MECHANISM

REF. NO.# - mak NAME OF PARTS &iflH Amt reqiisR i
C5-02 ECCENTRIC WHEEL SLEEVE Hilygii 1
C5-C3 _OOPER FEEDING FORK @)+ 1
C5-C4 | OOPER FEEDING SHAFT 3l 77 (7))

C5-C5 LOPPER FEEDING SHAFT BRACKET i 2

C5-06 PIN_Fiik 1

C5-C7 LOOPER FRONT-REAR TRANSMISSION 51j 7% baij it 7

C5-C8 SLIDE BROCK SHAFT [E =i 1

C5-09 LOOPER LEVER SHAFT W Efi[H =il r

C5-10 PACKING #f&]

C5-C11 CONNECTING ROD GUIDE PLATE |- Fiiis r

C5-12 WASHER =& 1

C5-C13 LOOPER SHAFT CLAMP {Hmhiisle 1

C5-A14 LOOPER SHAFT {diifidl E

C5-C15 LOOPER SHAFT BUSHING (F) Sl Ei(z)

C5-16 LOOPER SHAFT BUSHING (B) {58l i)

C5-17 SET COLLAR ik

C5-C18 FORWARD ARM CONER ASSY ZAI#5tH 1

C5-C19 PACKING [GiIEE 1

C5-20 OIL GAUGE FEiliFE 1

C5-21 PACKING 2B #iE 3
C5-22 CAP PLATE Tl

C5-23 PACKING [l 5

C5-25 "8"TYPE TRANSMISSION DEVICE 8==iifif 1

C5-C26 ECCENTRIC WITH SCREW [\ i g

C5-27 EYEPIECE HIl S -

C5-C28 STEEL BALL jii[i)isiag

C5-C29 LOOPER SLIDE BASE JilaliE

C5-C30 WASHER JH

C5-C31 LOOPER FEEDING FORK “#/&)i{ 1

C5-32 - 1

C5-33 - E

C5-702 SQUARE BALL 0 /5L

C5-X9 SCREW 15/64x28 14T 2
C5-X28 SCREW 11/64x40 E£&] 1

C5-X28-1 SCREW 11/64x40 [Z£T 1

C5-X31 SCREW 11/64x40 =] 16
C5-X32 SCREW 11/64x40 %] 2
C5-X34 SCREW 3/16x32 1% 1

C5-X35 SCREW 3/32x56 iZ&[ >
C5-X36-1 SCREW N3.5 L10 2] 7
C5-X37 SCREW 11/64x40 EET 1

C5-X38-1 SCREW 11/64x40 [2%] 2
C5-X42 SCREW 1/2x28 E‘g?{ 3
C5-X50 SCREW 9/64x40 L5 £&T 4
C5-X56 SCREW 15/64x28 IZE] 2
C5-Y01 NUT 15/64x28 1%} 1
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UPPER THREADING MECHANISM

REF. NO.#{ - #wtk NAME OF PARTS il Amt reqifisfiht
C6-01 UPPER THREAD GUIDE RETAINER [5Fq/ 1
C6-06 THREAD HANGER i f7ps 1
C6-C7 LINE GUIDE DEVICE {17 55/

C6-7-1 PIN #f

C6-08 TENSION SPRING WASHER i 24(& )
C6-09 TENSION SPRING WASHER 4 & 2
C6-10 NUT_IZE} 2
C6-11 TENSION DISC 277/ 4
C6-12 TENSION DISE PRESSER ik JJ 7006 2
C6-C13 UPPER THREAD TENSION SPRONG ik )54 o 2
C6-14 UPPER THREAD RELEASE PIN {£ 1
C6-C15 THREAD RELEASER SHAFT ] 1
C6-18 UPPER THREAD TENSION SUTD SCREW s H7E T 2
C6-C19 UPPER THREAD TAKE-UP GUIDE 1 st 1
C6-C21 UPPER THREAD ARM GUIDE S2[/i0 s >
C6-C22 THREAD TAKE-UP COVER J.[1# & ]
C6-25 TENSION RELEASE CRANK ;ifif-

C6-26 TENSION RELEASE CONNECTING ROD [ #rsalidain 7
C6-B26 TENSION RELEASE CONNECTING ROD - #i s il fa

C6-C32 THREAD GUIDE TAKE-UP GUIDE 527

C6-33 WASHER i

C6-C34 UPPER THREAD TAKE-UP ASSY it

C6-37 LOWER THREAD GUIDE Ezi7(D) 1
C6-38 WASHER %8| 5
C6-B39 LOOPER THREAD GUIDE BAACKET [H::/6) ;
C6-B40 RUBBER PLUG BEZE

C6-X08 SCREW 9/64x40 17T

C6-X09 SCREW 15/64x28 [2Z]

C6-X31-1 SCREW 11/64x40 42T 7
C6-X34-1 SCREW 3/16x32 13.%] 2
C6-X44 SCREW 9/64x40 13%] 1
CB-X47 SCREW 11/64x40 15T

C6-X48 SCREW 9/64x40 72T 5
C6-X50 SCREW 9/64x40 12%] 1
C6-X53 SCREW 9/64x40 %] 1
C6-X58 UPPER THREAD TENSION STUD SCREW [ & lRa] 2
C6-X59 SCREW 3/16x32 %] 7
C6-X65 SCREW 3/32x56 L4 1ZZ]

C6-Y04 NUT 11/64x40 §ZF} 3
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LOWER THREADING MECHANISM

REF. NO.# {415 NAME OF PARTS 14 Amt req i
C7-01 LOERT THREAD GUIDE RETAINER HZZ0( ) 1
C7-C2N THREE PIPE-LINE THREAD TUBE i 1
C7-3N THREAD TUBE CLAMP BizE Z
C7-06 LOWER THREAD GUIDE SUPPORTER 2111 1
C7-12 LOWER THREAD GUIDE HINGE ASSEMBLY il [) 1
C7-12-1 LOWER THREAD GUIDE HINGE ASSEMBLY jalilHFia 2
C7-17 LOWER THREAD COVER &k >
C7-A10 LOWER THREAD COVER _[hiZ 2
C7-A11 PLATE SPRING 1%/ %] 2
C7-A12 FIXING PLATE jialist ) 1
C7-A14 LOWER THREAD TENSION BRACKET — i s 2
C7-A14-1 THREAD GUIDE fassF- 2
C7-A17 LOWER THREAD GUIDE RETAINER 7253w 1
C7-A18 PLATE SPRING 52/57%)

C7-A55 LOWER THREAD GUIDE G~

C7-C20-B THREAD TENSION ROD /55027 2
C7-C22-B LOWER TEREAD TENSION NUT /7 2Rk 1

C7-C23-B LOWER TEREAD TENSION PLATE 43/ 2
C7-C25-B LOWER TEREAD TENSION SPRING /315 2
C7-27 THREAD TAKE-UP LEVER COVER iz 4
C7-28 SPRING 4] 5
C7-29 LOWER THREAD TAKE-UP LEVER FRAME @5inZ0 1

C7-30 LOWER THREAD TAKE-UP LEVER COVER SHAFT i 1

C7-31 LOWER THREAD TAKE-UP LEVER BASE 7 w21 1

C7-32 GUIDE PLATE STifnb 2 i

C7-33 WASHER A&

C7-34 LOERT THREAD GUIDE PLATE FiEE 1

C7-35 SCREW 175 _ 2
C7-36 WASHER ZipE 1

C7-37 LOWER THREAD GUIDE(LEFT) 32/731 1

C7-39 LOWER THREAD GUIDE(LEFTRIGHT) G537 2
C7-40 LOWER THREAD GUIDE(LEFT) ]

C7-41 LOWER THREAD GUIDE PLATE [E=F

C7-44 LOWER THREAD TAKE-UP DISC ASSEMBLY [ /i

C7-45 LOWER THREAD FEED TUBE ity 1

C7-46 LOOPER THREAD GUIDE RACKET 4= 1

C7-47-1 LOOPER THREAD GUIDE BRACKET %Jr_fz_.p; 7

C7-48 THREAD CUTTER GUIDE PLATE UJf:/J

C7-49 THREAD CUTTER UJ#7]

C7-53 LOOPER GUIDE SEinf-

C7-A50-2 STOPPER SPRING PLATE L 2
C7-A50-3 PIN 37 4

C7-A50-4 FACE PLATE UPPER HINGE ASSEMBLY(R) W5 1H7) i

C7-A51-4 FACE PLATE UPPER HINGE ASSEMBLY(L) W)

C7-B50 LOOPER SIDE COVER (R)ASSY 7]

C7-B51 LOOPER SIDE COVER (L) ASSY & 1

C7-C68 PIN i3 1

C7-X5 SCREW 9/64x40 12%] 1

C7-X9 SCREW 15/64x28 122 1

C7-X318& SCREW 11/64x40 12Z] 3
C7-X31-1 SCREW 11/64x40 [2Z] 12
C7-X31-2 SCREW 9/64x40 L10 [Z&] 2
C7-X41 SCREW 9;64x40 L5 BaT 7
C7-X45 SCREW 9/64 | 5
C7-X50 SCREW 9764 122 5
C7-X60 SCREW 9,‘64><4{) |_4 2T 1

C7-X64 SCREW 3/32x56 1% 3
C7-X65 SCREW 3/32x56 L4 3% >
C7-X66 SCREW 1/4x40 1Z5] 5
C7-X67-1 SCREW 3/32x56 % [ 5
C7-X92 SCREW 9/64x40 22T 1

C7-X95 SCREW 9/64x40 I2Z] 1

C7-Y05 NUT 9/64x40 195} 2
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LOWER SHAFT MECHANISM-GAUGE PARTS

REF. NO. {4k NAME OF PARTS afild Amt reqii skt
C8-C1 LOVER SHAFT [ i 1
C8-02 BEARING 6200 Z iip& :
C8-03 BEARING 6201 Z iillzx
C8-04 BALL BEARING BUSHING %]

C8-05 BEARING CASE ASSEMBLY HiET(F) 1
C8-06 BEARING FIXING BUSHING ZFE(T 1
C8-C7-1B NEEDLE CLAMP WITH SCREW 1/4 23k 1
C8-C8-1B NEEDLE PLATE 14 &g -
C8-C9-1B PRESSER FOOT ASSEMBLY 1/4 - JlA

C8-C10-1B FEED DOG 174 Z 1% 7
C8-11 BEARING 6302 X 1
C8-C13-1B-1__|NEEDLE GUARD &[*7FE 1
C8-C13-1B-2 [NEEDLE GUARD [E5 :
C8-C13-1B-3 |NEEDLE GUARD

C8-C13-1B-4 _[NEEDLE GUARD 2 _*;

C8-C14-1B LAPPER ASSY 114 Pt 0
C8-C16-1B LOOPER 1/4 ¥4} r
C8-C17-1B LOOPER 1/4 %25 1
C8-C18 LOOPER HOLDER 2/ r
C8-C19 LOOPER HOLDER #4] /i

C8-102 BEARING FIXING SCREW J[-Z-ERE

C8-X3 SCREW 5/16x28 12%]

C8-X8 SCREW 9/64x40 12&] 2
C8-X31 SCREW 9/64x40 %] 1
C8-X32 SCREW 11/64x40 4T 2
C8-X49 SCREW 9/64x40 F T

C8-X50 SCREW 9/64x40 22T

C8-X74-1 SCREW 1/4x28 2%

C8-X75 SCREW 11/64x40 I 1
C8-X77 SCREW 11/64x40 1241 2
C8-X78 SCREW 9/64x40 124] 3
C8-X79 SCREW 3/16x32 [2%]

CB8-X82 SCREW 9/64x40 %

C8-X83 SCREW 11/64x40 #&T 5
C8-X93 SCREW 11/64x40 & 2
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LOWER SHAFT MECHANISM-GAUGE PARTS

REF. NO.# {415 NAME OF PARTS 14 Amt reqli:f i
C8-C1 LOVER SHAFT [ & 1
C8-02 BEARING 6200 Z & -
C8-03 BEARING 6201 Z illizk
C8-04 BALL BEARING BUSHING [N&T
C8-05 BEARING CASE ASSEMBLY HiiEFi( ) 1
C8-06 BEARING FIXING BUSHING #4£7] 1
C8-C7-2B NEEDLE CLAMP WITH SCREW 3/16 Z13% 7
C8-C8-2B NEEDLE PLATE 3/16 211 1
C8-C9-2B PRESSER FOOT ASSEMBLY 3/16 A
C8-C10-2B FEED DOG 3/16 215 ;
C8-11 BEARING 6302 il 1
C8-C13-1B-1__|NEEDLE GUARD 2[:Z7/% 7
C8-C13-1B-2 |[NEEDLE GUARD BB () 1
C8-C13-1B-3_|NEEDLE GUARD i (/)

C8-C13-1B-4 _|NEEDLE GUARD 2 -Z/#(11)

C8-C14-2B LAPPER ASSY 3/16 i 111 g
C8-C16-2B LOOPER 3/16 2] 1
C8-C17-2B LOOPER 3/16 2#4F 1
C8-C18 LOOPER HOLDER #Z[J% e
C8-C19 LOOPER HOLDER %%/

C8-102 BEARING FIXING SCREW JH 2Lk

C8-X3 SCREW 5/16x28 12%]

C8-X8 SCREW 9/64x40 124 2
C8-X31 SCREW 9/64x40 125 1
C8-X32 SCREW 11/64x40 4] >
C8-X49 SCREW 9/64x40 F T

C8-X50 SCREW 9764x40 12%]

C8-X74-1 SCREW 1/4x28 125

C8-X75 SCREW 11/64x40 I 1
C8-X77 SCREW 11/64x40 [24] >
C8-X78 SCREW 9/64x40_12.4] 3
C8-X79 SCREW 3/16x32 I£%]

C8-X82 SCREW 9764x40 %

C8-X83 SCREW 11/64x40 124] >
C8-X93 SCREW 11/64x40 [24] 2
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GAUGE PARTS(DP)

REF. NO.# {415 NAME OF PARTS il Amt reqli:f i
C10-C7-1 NEEDLE CLAMP EITH SCREW 1/4 3¢ 1
C10-C7-2 NEEDLE CLAMP EITH SCREW 3-16 2.%¢ 1
C10-C7-3 NEEDLE CLAMP EITH SCREW 1/8 2.5k
C10-C8-1 NEEDLE PLATE 1/4 %10
C10-C8-2 NEEDLE PLATE 3/16 214 1
C10-C8-3 NEEDLE PLATE 1/8 /1% 7
C10-C9-1 PRESSER FOOT ASSY 1/4_Ei il 7
C10-C9-2 PRESSER FOOT ASSY 3/16 A 7
C10-C9-3 PRESSER FOOT ASSY 1/8 Bl
C10-C10-1 FEED DOG 1/4 &A% ;
C10-C10-2 FEED DOG 3/16 =1t 1
C10-C10-3 FEED DOG 1/8 24/ 7
C10-C12 FINGER GUARD %7 7
C10-C13 NEEDLE GUARD 2[%

C10-C14MH | LAPPER ASSY {00

C10-014-28 | LAPPER ASSY ti{ 2 3
C10-C14-3 LAPPER ASSY 3t Ui, E
C10-C16-1 LOOPER 1/4 = g
C10-C16-2 LOOPER 3/16_%#5[ 3
C10-C16-3 LOOPER 1/8 %

C10-C17-1 LOOPER 1/4_##3]

C10-C17-2 LOOPER 3/16_##4]

C10-C17-3 LOOPER 1/8 &%+ 1
C10-C18 LOOPER HOLDER ™27, z
C10-C19 LOOPER HOLDER %27 7
C10-X8 SCREW 11/64x40 124] 5
C10-X31 SCREW 9/64x40 124] :
C10-X32 SCREW 9/64x40 1%%] 2
C10-X77 SCREW 11/64x40 124] 3
C10-X79 SCREW 3/16x32 %] -
C10-X82 SCREW 9/64x40 1% 7
C10-X83 STUD SCREW 8] 2
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PULLER DEVICE MECHANISM

REF. NO.# {4159 NAME OF PARTS 14 Amt req i
C11-01 PRESSURE ADJUSTING SCREW 14107 7
C11-02 UPPER WHEEL PRESSER BAR 174l ;
C11-03 SPRING )

C11-05 WHEEL DIRECTION FIXING DEVICE Zu 0 T3

C11-06 FRESSER ROD BUSHING A= 1
C11-07 UPPER WHEEL SEAT 7/ {2 7
C11-08 UPPER WHEEL CONNECTON [z 1
C11-09 ONE WAY PULL HOLDER 7173 1
C11-9A SCREW [Z] z
C11-10 PACKING [F5i15Es 7
C11-12 ONE WAY TRIANGULAR WHEEL 7] — i >
C11-14 ONE WAY STILL BALL “Hek 5
C11-15 ONE WAY STILL SPRING M) 5
C11-17 CHOCK RING _EJjL

C11-A18-1 FACE PLATE (UPPER) DP [HI& R

C11-C20 UPPER WHEEL Jv7ali( 1) 1
C11-X9 SCREW 15/64x40 1241 ]
C11-X19 SCREW 15/64x40 J35] ]
C11-X67-1 SCREW 3/32x56 [ 3
C11-X67-2 SCREW 3/32x56 125] 3
C11-D1-9 BUBBER /222 A
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ACCESSORIES

REF. NO.# {415 NAME OF PARTS il Amt reqlisf i
C12-C1 THREAD STAND I fiZe 1
C12-02 CUSHION ASSEMBLY [f 2% 2
C12-2-1 WASHER #& 5
C12-03 BASE CUSHION 2501 2
C12-04 HEAD COVER [iEifs .
C12-05 OIL TANK_ il 1
C12-06 OILER ASSEMBLY /[T 1
C12-07 NEEDLE 2~ 3
C12-08 TWEEZERS 15k 1
C12-09 SPANNER [#]= 1% T-(87) 1
C12-10 SPANNER [ 47 F-(#8) 1
C12-11 SCREW DRIVER Al 1~ 1
C12-12 SCREW DRIVER /[l i 1
C12-13 SCREW DRIVER 11l [- 1
C12-14 THREADLE [liAis >
C12-16 SPANNER [H2 17 J-(#10) 7
C12-X1 SCREW1/4x28 4] >
C12-X2 SCREW 6.2x26 <ifz] 5

From the library of: Superior8wing Machine & Supply LLC
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